I
A =

B <
- -

e N e

-

—-d

"FINAL ENVIRONMENTAL IMPACT ASSESSMENT

of che

PADUCAH GASEOUS DIFFUSION PLANT SITE,
PADUCAK, KENTUCKY

to

UNION CARBIDE CORPORATION
NUCLEAR DIVISION
PADUCAH, XENTUCKY

and
U. S. DEPARTMENT OF ENERGY

OAX RIDGE OPERATIONS
OAK RIDGE, TENNESSEE

August, 1982

CLEARED FOR
PUBLIC RELEASE

DOE/EA-0155

9000-20T00Id

0 O A



CONTENTS

1. SUMMARY. © & v v 4 v o o o 5 o o o o o o o o 1=1
1.1 INTRODUCTION. - v &+ & & 4 ¢ 4 o o w o o 4 v o o e v v 11
~ 1.2 BACKGROUND AND DESCRIPTION. . . . « v v v &« =« « « « « . 1-1
: 1.2.1 Need for uranium enrichment facilicties . .- . . 1-1
1.2.2 Site locatiom. « « « v v v v & o . . . 1-1
1.2.3 2Paducah Gaseous Diffusion Plant ("GDP)
[...]
driums and shipped off-site for reclamation.

2.3.7 Laboratory facilities, C=710

Various laboratory facilities within the Tec¢hnicdl Services Division
are housed in Building C-710. The Technical Services Division is made
up of five departments: Classification and Information Services, Ana-



2-18

lytical Laboratory, Environmenal Control, PTP and Systems Technology,
and Process and Materials Technology. Out of these five departments,
only two utilize laboratory facilities which make significant contri-
butions to the plant effluents. These are (1) the Analytical Labora-
tory Department and (2) the Process and Materials Technology Department.
The functions of these two departments are described in 2.3.7.1 and
2.3.7.2.

All sanitary effluents from C-710 are discharged to the sanitary sew-
age system. Effluents from the laboratory facilities are discharged

to the southwest ditch which flows into Big Bayou Creek. Appendix A4,
Table A-3 summarizes the yearly effluents from the laboratory fazjli-
ties.

2.3.7.1 gpa;y;icalﬂLabgygtpryiDguartmen;

Routine services of the analytical laboratory include analysis of pro-
cess gases and environmental samples, metallurgical testing, and radio-
analysis. Other services include testing of materials purchased in
2ccordance with established specifications—oils, coolants, chemicals,
netals, etc.

The lab is involved in finding solutions to specific plant problems and in
providing consultation, theotretical solutions, and experimental work

of an original nature. In addition, the lab is involved in the develop-
ment and.improvement of existing lab and plant instrumentation, ana-
lytical methods, and techniques. The laboratory wastes are of insigni-
ficant quantities, but are given a degree of equalization in a collection
pit south of C~710. '

2.3.7.2 2Process and Materials Teéchnology Devartmerfit

The Process and Materials Technology Department is made up of three
sections: Chemical Technology, Diffusion Technology, and Materials
Technology. Each group provides technical support for various process
operations.

Chemical Technology conducts research in environmental control =methods

and designs experiments to reduce effluents from various chemical pro-
cesses, including the use of monitoring devices in problem areas.
Special projects range from testing chemicals on material integrity

to developing new cleaning methods for out-of-service coolant con-.
densers. i

Diffusion Technology-provides technical support for the C-490 and €-720

converter assembly and testing facilities. The group also conducts



)
- -I l--».J P

cerad

1.

L.

Q.

permeability tests on converters in the test facility and is respon-
sible for determining the separative quality of the barrier in the
different cascade stages. A laboratory system is now being con-
structed to facilitatre Bore extensive barrier testing. There are no
¢continuous of regular liquid wastes. Very small quantities of gaseous
fluorides are emitted above the C=710 roof with no measurable effects
on ambient fluoride levels.

2.3.8 Nitrogen Plaat, C-601 -

The Nitrogen Plant is located in C-60l1. The generating equiprent
consists of a compressor, air dryers, a separation column, storage
facilities, and piping. It is designed to produce 150 standard cubic
ft (scf) (4.2 n3) of nitrogen per minute.

Gaseous nitrogen is used at the Paducah Gaseous Diffusion Plant chieily
for purging or imertinag various UF6 processing systems; liquid nitro-
gen is used as a low temperature refrigerant.

Liquid effluents from the nitrogen facility consist of lubricating

0il and condensate. Six pints (2.8 1) of oil are used daily for the
lubrication of the compressor cylinders. About half of this is re-
covered from leaks around the compressor shaft; the other half is dis-
charged to the storm sewer with condensate from the compressor and the
entrainment separators. The effluents from the nitrogen facility

flow into the 0il skimmer ditch and finally into Big Bayou Creek.

The oil is first skimmed with a belt-type skimmer in C-600 beiore
going to the storm sewer system served by the oil skimmer at the west
perimeter fence. It is skizmed from the ditch before the water is
discharged to the creek and Is drummed for salvage.

2.3.9 Air Plant Facilities, C-335, €~600, and C-620

The air plant facilities are located in buildings C-335, C-600, znd
C-620. Buildings C-335 and C-620 contain two electric-powered com-
pressors each. 7Two steampowered air compressors are located in
C-600. The six compressors. are capable of producing a total of

26 x 106 scf (7.3 x 104 m3) of clean dry air per day.

The plant air distribugion system is used primarily for process systems
and instrumentation. The air is dried to less than 50 ppm water and
supplied to the plant distribution system at 88 psi (606 k Pa).

A typical air-plant flow diagram is illustrated in Appendix A, Fig.
A-3. As dry air is produced, cooling water and condensate are
released to Big Bayou and Little Bayou Creeks$s. Approximately 6 pints
of o0il are used for lubrication during the daily operation of



2-20

the two electric compressors in C-620. 0il mixed with cooling water
and condensate from compressor<associatéd equipment flow through an
oil recovery system and into the 340 effluent ditch. The 340 effluent
ditch exists on the plant's east side and flows into Little Bayou
Creek. An o0il collection system intercepts floating oil.

The steam engines used to power the air codpressors in C-600 require
approximately 3 gal (11l.4 1) of lubricating o6il per day when
operated. The compressors themselves require approximately three
pints (1.4 1) of .-lubricating oil daily. C-600 is equipped with an
0il skimmer to remove this oil before the condensate and cooling
water enter the effluent ditch.

2.3.10 Fluorine Plant}ﬁgfﬁ;o

Fluorine for use in the various process systems is produced at C-410
by an electrolytic process dissociating anhydrous hydrofluoride (HF)
in a potassium,bifluoride electrolyte. Hydrogen, containing some en-
trained HF, 1is vented to the atmosphere through a mist eliminator and
a flame arrestor. A maxirmum of 300 1b (136 kg) of HF is vented to
the atmosphere with the hydrogen gas each year. The fluorine plant
has the capacity to produce over 10 tons (9 T) of Fy per day. How-
ever, with the UFg manufacturing plant shut down, only 500 to 1500

1b (227 to 681 kg) of Fy are produced per month.

Four fluorine cells, or gemerators, are presently empléoyed to p:oduce
fluorine. The fluorime is then pumped to one of three 1000 ft3 (28 md)
storage tanks to be used as needed.

Failed or defective FZ generators are not repaired but are replaced by
one of the spare generators available. The defective generator is
sto;ed with the electrolyte in a frozen state within the electrolytic
cell.

2.3.11 Anhydrous hydrogen fluoride storage facility, C-410H

The anhydrous HF storage facility consists of seven 10,000 gal (38,000 1)
tanks, Only one of these tanks is presently being used.

The HF storage tanks are pressurized with nitrogen [maximum 30 psig
(206 k-Pa)] to facilitate the transfer of liquid HF to the HF vaporizer
in C-410. The transfer header is equipped with flow-limiting orifices.
If an excessive pressure differential is detected in the transfer
header, the transfer header valves close automatically.

Other safety features are incorporated in the storage facility
to minimize the possibility of a significant release. The storage



ot —

S |

L-u-h}

L...., -

e

2-21

tanks are within a 2 ft (0.6 m) deep concrete pit and HF senscrs are
-placed at various locations in the facility. In the event of an HF
release, anm alarm will sound. Plant emergency squad personnel may
manually activate a fog nozzle system to absorb HF from the air. The
water and HF would collect in the concrete pit area and drain to a
holding pond where the acid would be diluted and held up for neutral-
ization.

2.3.12 Water treatment facility, C-611

The C-611 water treatment plant supplies all the water requiremernts
for the facility. An average 26 (wmillion galloms per day) [S8 million
liters per day] is required at the present with a peazk of 30 ts 32 dgd
(114 to 121 mld) expected usage for uprated operations.

The water treatment process is based on conventional water treatzment
techniques which include softening, coagulation, flocculatiocn, sedi-
mentation, and chlorination. A schematic diagram cf the C-611 Zfacility
is shown in Appendix A, Fig. A-4.

Raw water is obtained from the Ohio River through an intake station
at the TVA Shawnee Power Plant and pumped through water-sofrenin
units at the water treatment facility. The water is chlorinated and
flocculated in the mixing basin. Approximately 99% of the susrvended
solids are settled out in four reinforced, concrete-lined settling
basins with a total capacity of 12 million gal (45 x 106 1). ‘

After the sedimentation process, zpproximately 157 of the water is
filtered, postchlorinated, and pumped to the sanitary water disgri-
bution system (subsection 2.3.14). The remaining water is puzmped into
the plant water distribution system for use as once-through cooling
water or for usé in the recirculating cooling water system.

Waste effluents with high solid content are generated at C=0l1l as a
result of the softening process and during sand filter backwasning

and sludge removal from the settling basins and mixing basins. This
sludge is accu=ulated at a rate of about 5.5 tomns/day (5 T/da) in

two lagoons which are conmected in series. Typical composition of

the sludge 1s shown in the following tabulation. The sludge is removed
from the settling basins several times a year and the filters are
backwashed two or three times a day. Sludge is blown down from the
softeners several times a day to the two lagoons leading to the NPDES
discharge point.



g B

2=22

C-611 SLUDGE COMPOSITION
Substances = we ¥

Aluminum hydroxide 2
Calcium carbonate 50
Ferric hydroxide 10
Magnesium hydroxide 4
Manganese 3
Silicon dioxide 6
Silc 26
Titanium 1

The only liquid effluent from the water treatment facility consists

of the supernate liquid flowing from the second lagoon. Approximately
0.7 mgd (2.6 mld) are discharged into Big Bayou Creek. Typical
supernate data are presented below. This lagoon effluent is per-
mitted under the NPDES system with limits oo pH (10) and on suspended
solids (50 mg/l).

C-611 LAGOON SUPERNATE LIQUID

COD (chemical oxyger demand) 15 ppm

Flow 0.7 mgd (2.6 mld)
pH $.0-10.0
Suspended solids 15 ppm

Turbidity 9 ntu

2.3.13 Recirculation water system

An efficient coolant system is an integral part of gaseous difiusion
plants. Approximately 90%Z of the electrical émnergy consumed on the
plant site is converted to heat in the enrichment process when UF¢ is
compressed to force 1t through the stage converter. The recirculation
water system removes this heat of compression from the précess gas,
along with waste heat from a few auxiliary processes, and dissipates
this energy to the environment. A flow diagram is presented in
Appendix A, Tig. 4-5.

The double-loop cooling system employed is designed to reduce the
possihility of water contacting the process gas. The primary loop,

utilizing freon (R-114) as a heat, transfer medium, removes thermal energy

from the UFg. This thermal energy is transferred to the seconaary
loop, recirculating cooling water, which releases its energy to the
atmosphere in mechanical cooling towers. The cooled water is then

pumped back to the heat exchangers through the building supply piping
systems.



o—ud

2-23

R |

‘There are 14 cooling towers (six old and eight new), all of which will
be needed when the plant reaches its uprated capacity.

Air is both heated and humidified as it is pulled through the towers
by fans. The amouht of humidification depends on the moisture content
of the air; thus, the rate of evaporation of the recycle cooling

-5 water varies with weather conditions. As water falls through the

; towers, it is broken into small droplets, some of which are carried
out of the tower with the heated air or blown o6ut the side of the
tower by wind.

Evaporation of recirculating water concentrates the dissolved solids
that are present in the makeup water, in the corrosion inhibitor;, and
in sulfuric acid used for pH control. The concentration of solids,
especlally the carbonate and sulfate ions, must be controlled to pre=-
vent fouling of the water-coocled condenser heat transfer surfaces.
The control is obtained by continuously removing some of the water.
The discarded water, referred to as blowdown, leaves the cool side

of the system at the basin temperature (about 95F, 34C).

The total amount of blowdown water depends upon the plant power

level, the concentration of dissolved solids in the makeup water,

and the number of cycles of concentration allowable. Dissolved solids
concentration in the makeup water is minimized by the water=softening
process at the C-61]1 Water Treatment Plant where the calcium and
magnesium carbonates are reduced from typically 100 ppm to 30 ppm.
However, in addition to the constituents of the makeup water, a
chromate-based corrosion imhibitor is added, the pH is maintained

at 6 to 6.5 with sulfuric acéid, and chlorine is added to control algae.
Despite the inhibitor, some corrosion of the steel pipes and copper
tubing occurs, addin; these dissolved and sSuspended solids. Leaching
of wood preservatives by the water is assumed, but not detectable

in the water. Cooling tower cells are taken out of service each

year for spraying with Betz F-16 fungicide, which contains about 20%
pentachlorcphenate. The chemical feeds to thée recirculating water

are presented in Appendix A, Table A-=4.

2.3.14 Sanitary sewage treatment facility, C=615

The C-615 sewage treatment facility processes the sanitary waste water
from the Paducah plant prior to dischatrge into Big Bayou Creek. The
faciliry was designed for a 3,000-person loading and a maximum in-
fluent flow of 0.8 mgd (3 mld).

Lo

Influent enters-a comminutor which grinds up large debris before it
enters a 20,000-gal (75,700-1) settling basin (Appendix A, Fig. A-6).

... i Lo e . .

L
—



2-24

This basin is equipped with a collector and a skimmer toc remove floating
s6lids. This settling removes approximately 50 to 65% of the suspended
solids and 25 to 40Z of the BOD. This is a preliminary step to the
biological treatment units. The bioclogical system is a 40 ft (12 m)
diameter trickling filter. The secondary effluent guideline is an

85Z removal for the biological oxygen demand. Effluent flows through
a 17,000 gal (64,300 1) secondary settling basin where mote solids

are removed. Effluent can be recycled through the trickling filter

for additional treatment, if necessaty.

Sludges from the primary and secondary settling basins are pumped to

a 9000 ft3 (207 m ) anaerobic digestor to decompose the waste to
methane, water, and COj. Small amounts of methaqe are vented to the
atmosphefe during the process. The digested sludge, approximately

10 ton/yr (9 T/yr) is then transferred to sludge drying beds for mois-
ture reduction before being disposed of in landfills. Sludge compo-
sition 1is prgsented below. .

C-615 SLUDGE COMPOSITION*

Component . we %

Nitrogen 1.5
Phosphorous 0.85
Potassium 0.005
Uranium 0.1
Organic 7
*pH - 5.2

The final treatment is chlorination of the effluent to reduce the
fecal coliform bacteria to less than 200 per 100 ml of sample. A
typical monthly monitoring report is included in Table 2.3-2.

2.3.15 Storm dralnage system

The storm drainage system of sewers, c¢ulverts, and ditches collects
surface runoifif from buildings and grounds and empties this runoif
into either Little Bayou Creek, on the east side of the plant, or

Big Bayou Creek to the west. This system is also used to conduct
the effluent from some of the process facilities, such as cooling
water from the dry air and nitrogen plants and final rinse water from
the C-400 decontamination facility (Fig. 2.3-1).